
                                      POLARIS 
                06-09 Sportsman 500 X2 & Touring 
                       2008 Sportsman 700 X2 
                07-09 Sportsman 800 X2 & Touring 
 
                              PART# 4501-0616 
 
 
Remove the plastic floorboards and place the square u-bolts over the floorboard support tubes next to where they 
are welded to the main frame on the right as illustrated (left and right are as you were sitting on machine). 
 
Install the 5/16” x ¾” hex bolts into the center of all the three center holes except for the back right side. Place on 
nylock nuts and tighten. (The bolt heads prevent the bottom mount from bowing.) 
 
Attach the extension plate to the mount using the 5/16” x 1” hex bolts with washers and nylock nuts. 
 
Place left side u-bolts over frame tubes as shown. Attach the mount with the washers and nylock nuts. Swing mount 
up on the right side and attach right side with washers and nylock nuts. Align and tighten. 
 
Re-install floorboards. 
 
Push tubes will pin up to mount tabs with wire loop pins provided with push tube. 
 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

FOR QUESTIONS OR COMMENTS PLEASE CALL: 320-964-1616 (7:00 to 4:30 CST Monday through Thursday). 

INST2753PF 

ITEM PART# QTY. DESCRIPTION
1 2748-70 1 Plow Mount Weldment
2 2753-1 1 Extension Plate
3 HDW2155 4 5/16 x 1-1/8 x 2-1/4 Sq U-Bolt
4 HDW2050 3 5/16 x 3/4 Hex Bolt
5 HDW9002 10 5/16 Flat Washer
6 HDW7058 13 5/16 Nylock Nut
7 HDW2051 2 5/16 x 1 Hex Bolt

FRONT 


